

Batch Test Certificate

Product: Bresle Method Latex Patch
Batch: ABC123
Best Before: Oct 2018
Test Date: May 16, 2017

DeFelsko Corporation certifies that the identified product has been tested in accordance with the following standards.

Standard Reference	Description	Criteria	Result
ISO 8502-6 Section 4.1	Patch Thickness	$1.5\text{mm} \pm 0.3\text{mm}$	1.5 mm
ISO 8502-6 Section 4.1	Adhesive Rim Width	$> 5\text{mm}$	6.0 mm
ISO 8502-6 Section 4.1 Table 1	A-1250 Compartment Area	$1250\text{mm}^2 \pm 13\text{mm}^2$	1250 mm ²
ISO 8502-6 Annex A	Leak Test	8 of 12 contain 14.9ml $\pm 0.1\text{ml}$ for 20 minutes	12 Pass
ISO 8502-9 Section 5.3 Note	Ionic Contamination	$< 7\text{mg}/\text{m}^2$	$< 5 \text{mg}/\text{m}^2$ *

*Uncertainty $\pm 1.19 \text{mg}/\text{m}^2$

Test Performed by: Sample
Technician

Avoid storage in sunlight or extended periods above 30°C (86°F).

This certificate shall not be reproduced, except in full, without the written approval of DeFelsko Corporation.